WM186FB/WM186FBE 12 1E K

01, HhfhFE7A R R

41 7

186FS. 186FGET 178FG

9
@
1 -1 405




5 YRS e Description s e
1 12.020.002.0001 | LAy i € Drain Plug 1
1-1 11.005.039.7001 | JUym iR A Oil Drain Bolt Connection Tube
2 11.005.035.7001 | JiiHiE e 24 Fy Oil Plug Seal Assy 1
3 12.016.002.0850 | jHidf/ § 35* § 50*8 Oil Seal Sg35*50*8 1
A 11.005.022.7301 | b4 {4 Cylinder Block. 1 FiLEh
11.005.022.7302 | b4 14 Cylinder Block. 1 S B
12.009.002.0400 | &%l #li#K/HK081410 Needle Bearing/Hk081410 2
12.008.001.0400 | O ZU# ¥4/ § 24*2.4 | O-Ring 24*2.4 2
11.005.009.7201 | HLaH R Oil Filler Gap 2
8/9 | 11.012.022.7201 | JhEAEHI s ER1E Fuel Controller 1
10 12.004.004.0040 | X 3kHEH:/AME*30 Stud AM6*30 1
11 12.004.004.0050 | X{3k4#EH:/AME*40 Stud AM6*40 2
12 11.009.009.7200 | MiihiZE R B Fuel Injection Pump Gasket Y
13 11.009.011.7201 | WEyh AL & fE A Seal Gasket 1
14 11.009.010.7201 | Mt ZE AR 7 76 AR Seal Plate 1
15 12.001.005.0023 | /NFAIEAHIBEEE/M6 | Nut M6 3
16 12.006.014.0090 | “F-#[& GB/T97/ $ 6 Washer 6 2
17 12.006.008.0022 | #:3##[E GB/T93/ ¢ 6 | Spring Washer 6 2
19 12.009.001.0300 | RvABRHK 6308/P5 | Ball Bearing 6308/P5 1
20 12.009.002.0500 | ¥&%HHhA& HK1512 Needle Bearing HM1512 1
21 11.005.023.7201 | g4t ok Retainer 1
22 12.002.013.0481 | GB/T5789/M8*16 Bolt M8*16 1
23 11.010.014.7001 | 5] KBk E % Cushion Blocking 1
24 11.010.013.7301 | 5] X4k Govemor 1
25 | 110100157001 | 3IAMRIKAEE Vioration teation 1
26 | 11.010.016.7201 | 5| KB EHATE Shrath 1
27 12.002.013.0171 | GB/T5789/M6*20 Bolt M6*20 1
VE ST 2E Y S i
28 | 11.003.020.0301 j&ﬁ%ﬁ%ﬁﬂgﬁ e St 2
VE ST 2E Y S i
20 | 11.003.020.0201 j&%ﬂlﬁﬂ?&\ fk’/:'lrgie{l';ead Stud 2
30 11.003.021.0101 | JXT i dBBEE Fy Washer 4
31 11.003.019.0003 | VKT SE4E R}/ Cylinder Head Nut(Short) 2
32 11.003.019.0004 | V{5 HEEHE Cylinder Head Nut ( Long) 2
33 11.003.010.7300 | A& G Cylinder Head Shim 1
34 11.003.008.7303 | % JE % & [l Cylinder Head Ring 1
35 11.005.019.7301 | HiifhiAe o Crank Case Gasket 1
36 12.009.001.0210 | ¥RVAERfl#/6207/P5 Ball Bearing 6206/P5 1
37 11.005.031.7301 | F#HEC Main Bearing 1
38 12.019.001.0100 | 44#%H/GB/T882/ § 8*12 | Pin 8*12 2
39 11.011.007.7201 | #th 54 Oil Indicator 1
41 12.016.002.0851 | JHiE/ § 35* $50*10 | Oil Seal SG35*50*10 1
42 12.015.012.0001 | W/~ fiZEEE Plug 1
42-1 | 11.011.006.7001 | MLy Ik J1fLIE&&R3B4F | Oil Pressure Sensor 1
43 12.002.013.0520 | GB/T5789/M8*33.5 Bolt M8 * 33.5 16
44 11.005.018.7301 | Hhh#E =5 Crank Case Cover 1
1 11.005.038.7301 | Hi %tk Crankshaft Plug 1 e A




02, LK

4 3
Fe YIRS B/ Description HE | &

1 12.019.001.0020 | 4%/ ¢ 4*8 Pin 4*8 1

2/5/6/9 11.003.009.7301 | T 55 H44 Cylinder Head 1
3 11.004.002.7301 | #<17 Intake Valve 1
4 11.004.004.7301 | <17 Exhaust Valve 1
7 12.004.003.0030 | XW:k#ZH: GB/T899/M8*32 | Stud AM8*32 2
8 11.002.004.7301 | HES 13 Silencer Gasket 1
10 12.019.001.0020 | %l GB/T882/ § 4*8 Pin 4*8 1
11 11.004.010.7301 | <[ 150 44 P Valve Spring Washer 2
12 11.004.001.7301 | 4y Valve Conduit Oil Seal 2
13 11.004.009.7301 | A I'] 3 Spring Retainer 2
14 11.004.012.7301 | K|35 ) Rock Arm Assy 2
15 11.004.014.7301 | K[ 18k Cotter 4
16 11.004.013.7301 | [Tt Valve Adjusting Plate 2
17 11.004.023.7301 | #3787 JRE A4 Arm Assy 1
20 12.002.013.0581 | 7~ fI9k 24 K2 /M8*45 Bolt M8*45 2
23 12.001.005.0023 | 719224 HMERE/M6 Nut M6 2
24 11.009.014.7001 | MEydi 2% AR Injector Clamp 1
25 11.009.013.7250 | Wi iH &% VR AL Spacer Washer FeF
26 11.003.003.7301 | f@#E& Insulation Sleeve 1
27 12.004.004.0070 | X kEFE/AMG*67 Stud AM6*67 2
28 12.004.004.0090 | X kHEFE/AMG*95 Stud AM6*95 2
29 12.002.013.0191 | 7SFAVE 2 HIMEAE/M6E*25 Bolt M6*25 3
30 11.001.007.7301 | #EA Air Intake Gasket 1




03, SHLTEEE B AR

Fe YEHMRES B i Description HE | &
1 11.003.012.7301 | AALsGHH A Bonner Gasket 1
2 | 12.002.013.0330 | /N ETHIEKE M6*70 Bolt /M6*70 3
3 | 11.003.011.7302 | ST 25 = Bonnet Assy 1
HLZH 5] /3 (Unit Power)
3 | 11.003.006.7301 | ¥k i FF \[/)Vel‘;grgﬁerzfﬁ'on 1
Decompression 1
5 | 11.003.007.7001 | JakJ&AhFARHLE External Hangdle
Parts
6 | 12.002.013.0151 | /NAVE TG M6X 14 | Bolt/M6*14 2
5 YEHMRES e Description e | &
1 11.006.004.7101 | JEFEMA & Ring Set 1
2 11.006.003.7301 | 5% Piston 1
3 11.006.005.7301 | & ZE4Y Piston Pin 1
4 11.006.006.0351 | VHZEFH T4 6 23 Washer 23 2
5 11.006.007.7301 | &R H A Connecting Rod Assy 1
6 11.006.008.7302 ATl G Crank Pin Bearing 2




05. Hii%h R = A
186FS
FF 5 YIRS ey Description HE | &

1 12.009.001.0150 | ¥V4 ¥kl 7K /6203/P5 Ball Bearing 6203/P5 2
2 11.004.007.7301 | P-4 Balancer Shaft 1
3 12.014.002.0190 | “F-§#/5*5*7 Key 5X7 2
4 11.006.012.7301 | “Fffir i iE B Ui %6 Timing Gear Of Balance Shaft 1
8 11.006.015.7301 | Hh i IERS iFe Crankshaft Timing Gear 1

11.006.013.7308 | Hh (W %) Crank Shaft 1
10 11.006.013.7302 | Hi#h(G3 %) Crank Shaft 1

11.006.013.7301 | #hfi(F1 %) Crank Shaft 1

11.006.013.7304 | h#i(F-B %) Crank Shaft 1
11 | 12.010.001.0020 | 4Mxk S ¢ 6.35=1/4" Steel Ball 1
12 | 12.014.002.0120 | “F4/5*5*12 Key 5X 12 1
13 | 11.006.011.7301 | “FfihiifE shikise Drive Gear Of Balance Shsft 1
14 | 11.007.004.7301 | &FE k18 Flywheel Ring Geat 2
15 | 11.008.007.7302 | k# Fly Wheel 1
16 | 12.015.027.0010 | KHEHREEE Fly Wheel Nut Washer 1
17 | 12.001.005.0100 | K#E4&EE/M18*1.5 Fly Wheel Nut/ M18*1.5 1
18 11.007.006.7301 | JEsh#f Starter Pulley 1
19 | 12.002.013.0143 | /NAvE 4 THIIEFE/ME*12 Bolt M6*12 4
20 | 12.014.002.0130 | “F4/5*5*14 Key 5X 14 1




06 FhEeHH A A

186FS |
5-1
1
2

55 YRR ZFR Description o &iE

1 11.004.021.7302 | H#EAT Valve Rod Assy 2

2 11.004.015.7301 | <1 THEHE Valve Tappet 2

3 11.004.018.7301 | (NS HhIER A% | Camshaft Timing Gear 1

4 12.014.002.0130 | “F4ik/5*5*14 Key 5*14 1

5 11.004.020.7304 | ™% #y Camshaft 1

5-1 | 11.004.020.7305 | %% Camshaft 1 L% H
F5 YEMCRS A FR Description BE | A/E
1 11.010.010.7101 | JE# % Shock Absorber Seat 1
2 11.010.003.7351 | 5 X =4 1F Fan Case Welded Assy 1
3 11.010.011.7001 | =& Shock Absorber 4
4 11.010.004.7201 | S X Bt Collar10*10 4
5 12.006.012.0020 | K#FE/ § 6* § 18*1.6 Washer 6 4
6 12.002.013.0191 | 7N AfvE 22 H R4 /M6%25 Bolt M6*25 4

08\ YHFEZ &

R R Description EE




1 | 11.002.011.7301 | 475 % Bk Silencer Assy 1
2 | 12.001.001.0024 | 1 BN IZEFMS Nut 8 2
3 12.006.008.0032 | s HE/ § 8 Spring Washer 6 2
4 | 12.006.014.0180 | “T-#4[&l/ ¢ 8 Washer 8 2
5 |12.002.013.0481 | /NfVEZIHIEFE/M8*16 | Bolt M8*16 2
09. AEBNEHLE AL
¥ YIEHMCRY 4R Description e | &
1 11.007.013.7201 | # 3 AL E K, Fly Wheel Alternator 1
1-1 | 11.005.016.7201 | J&BhEHLFL TR Starter Seat Cover 1
2 | 12.002.009.0440 | 7~ fSkuEHE/M10%35 Bolt M10*35 2
2-2 | 12.002.009.0396 | 7 f 3k /M10%20 Bolt M10*20 2
3 12.006.008.0041 | ###[E/ § 10 Spring Washer 6 2
4 12.006.014.0200 | “F#&E/ § 10 Washer 10 2
10, #HIE RS
e YRR B Description HE | &
1 | 12.002.013.0143 INFRVE L THNEAE/M6%12 | Bolt M6*12 3
2 | 11.011.002.7201 GIRERS Oil Pump Cover 1
3 | 12.008.001.0430 O Hi%5 4} 8]/ § 34.5%1.8 | O-Ring 34.8*1.8 1
4 | 12.019.001.0010 B/ 6 3*16 Pin 3*16 1
5 | 11.011.001.7301 GINGERSEI S Oil Pump Assy 1
6 | 11.012.009.7201 VI B A Oil Pump Gear 1
9 | 12.008.001.0400 O Rl § 24*2.4 O-Ring 242.4 1
10 | 11.011.004.7201 HLIH BT 2844 Oil Filter Assy 1
11 | 12.002.013.0151 NAELHIEFE/ME*14 | Bolt M6*14 1

11. MRS




P YR 4R Description HE | &
1 12.002.013.0581 | 7 fHyk =TS /M8*45 | Bolt M8 X 45 1
2 | 11.009.037.0001 | jHi%H b 57 40 844 Upper Stay Bolt 1
3 12.006.014.0180 | “F-#[El/ ¢ 8 Washer 8 1
4 | 11.009.032.7301 | Mi4H bz Upper Stay 1
5 11.009.029.7201 | i 4% ek iz Fuel Tank Damper 4
6 11.009.007.7301 | [=] v 414 Fuel Return Pipe Assy 1
8 | 12.015.027.0011 | JHiAfBOM IR KE 2R H Fuel Tank Plug Seat 1
9 12.020.001.0001 | 1 47 iy hg 2 Fuel Tank Plug 1
10 | 11.009.033.7201 | JHiI4H 48 Lower Stay Assy 1
11 | 12.002.013.0151 | /NAIE L HIEH/M6*14 | Bolt M6*14 2
12 | 12.001.005.0023 | /N fik 22 HIMERE/MG Nut 6 2
13 | 11.009.031.7201 | WiAH T4 Fuel Tank Gock Assy 1
14 | 12.008.001.0220 | O M¥#Hf[&/ § 13.2*1.8 | O-Ring 13.2*1.8 1
15 | 11.009.021.0001 | %Ay 4o 14 Fuel Pipe Assy 1
17 | 11.009.002.7201 | Y&t E Fy Fuel Filter Gasket 1
18 | 11.009.003.7301 | L&t 41 Fuel Filter Assy 1
19 | 11.009.004.7301 | = i f ik Fuel Injection Pipe Assy 1
20 | 11.009.034.7361 | JhAH 4L Fuel Tank Assy 1
21 | 11.009.034.9006 | Jh4H o Fuel Tank Gap Assy 1

12, kERBILEK




T YRR ZFR Description Be | &iE
1 | 11.008.008.7201 | &AL M Fly Wheel Alternator 1
2 12.003.010.0020 | ik 4%%T/M6%8 | Screw Bolt M6*8 3
3 12.002.013.0171 | /SFIVE AT #842/M6%20 | Bolt M6*20 5
4 11.008.012.0001 | JEZEHR Wire Clamp 1
5 | 12.002.013.0143 | /NFILA IR /M6%12 | Bolt M6*12 1
6 11.008.006.7201 | 4 & #e4H 1 Regulator 1
13, WEREBAAE
5 YRS B2 Description HE | &
1 11.012.012.7301 | ik agifE4L 24.5 Tappet 25.5 1
2 11.012.001.7301 | & XATAF & 4E Lever Fork 1
3 12.016.002.0050 | JiEr § 8* § 14*4 Oil Seal 8 X 14X 4 1
4 11.012.025.7001 | ATAT#& S b iA 5 £ ) Lever Washer 2
5 11.012.016.7201 | & fradE Return Spring 1
6 11.012.010.7302 | i Governor Spring 1
7 11.012.020.7201 | fkif R Fine Spring 1




8 11.012.006.7202 | HEEH A CHRFETIRD | Control Lever Assy. 1
8-1 | 11.012.006.7204 | W EMNILA: (LD | Control Lever Assy. 1
8-2 | 11.012.006.7203 | WML, (HLZHHD | Control Lever Assy. 1
9 12.002.013.0143 | /SFEETHIRFE M6*12 Nut M6 12 1
10 | 12.002.013.0191 | /NAVEETHIEAE M6*25 Nut M6 X 25 1

14, #HK[REG
ulizh 1y

186FGET

13
F5 YIEHRRY E Description K I
1 11.001.006.7301 | <% Intake Pipe 1
2 12.002.013.0143 | /NAVEZHERAE/M6X12 | Nut M6X 12 1
3 11.001.007.7301 YRR Aiir Cleaner Gasket 1
5 12.001.005.0023 INFVE L TR EE M6 Flange Nut M6 2
4 7 ERUETE SRS Air Cleaner Case Assy 1
6 By % % = e T Shock Absorber Washer 2 1
7 A PETE A O A Air Cleaner Element Assy 1
8 11.001.016.7301 B A2 A Element Shock Absorber 1
9 [RERtE By i s f P 1 Shock Absorber Washer 1 1
10 11.001.016.7302 25 4 Case Ring 1
11 YRR B R Cover Assy 1
12 By i 2 s 2 A Case Shock Absorber 1
13 NFTEAIAT: Nut M6 1
THHLEN 77
o
2
3
5 Yk A Description e | &/E
1 25 B 13118”0 Filter Connecting 1
11.001.016.7303
2 T2 Air Filter Case 1
3 FUEYETE AN A Air Flter Sump 1
4 12.002.013.0481 7N FHVE 2L TH R A /M8*16 Nut M8 X 16 2
5 11.001.012.7301 TUEAR Air Cleaner Gasket 1




6 11.001.010.7301 HREE Intake Pipe Bending 1
7 12.002.013.0191 ISR L THIERE /M6%25 | Nut M6 X 25 1
8 12.001.005.0023 | 7SV L THEEE/M6 Nut M6 2
9 11.001.011.7301 | HEACE 4 15 Intake  Pipe  Bending | 4
Gashet
10 11.001.006.7301 | #bA4% Intake Pipe 1
15, BEmas R4 (11.009.012.7301)
L 3456 4
e YEMCRS ZFR Description BE | R/E
1 11.009.012.9009 T T S AR A Fuel Iniection Vaive Block 1
2 11.009.012.9010 | EEH H Washer 1
3 11.009.012.9011 W B Volt-Adjustment Spring 1
4 11.009.012.9012 ThAF Mandril 1
5 11.009.012.9013 BRIEIEEN Intermediate Block 1
6 11.009.012.9014 TN Locating Pin 2
7 11.009.012.9001 MV s A A Nozzle 1
B ZE S/ (11.009.008.7302)
2
¥ YIRS ZFR Description e | &
1 11.009.008.9004 | H i e ' Fuel Delvery Valve Forcing Holder 1
2 11.009.008.9005 | H1 i i 344 % Fuei Delhrery Valve Spring 1
3 11.009.008.9006 | v e 5 4 44 Fuel Oelivery Vahre Sheet Gasket 1
4 11.009.008.9007 | H v &5t Fuel Delivery Valve Core 1
5 11.009.008.9008 | H i &l JEE Fuel Delivery Valve Seat 1
6 11.009.008.9009 | yHi AR FE Fuel Pipe Weldment Assy. 1
7 11.009.008.9010 | O %l &4t E O-Ring 1
8 11.009.008.9011 | Ffk Fip Block 1
9 11.009.008.9002 | F:% Plunger 1




10 11.009.008.9012 | # )} Washer 147
11 11.009.008.9013 | 44 $ 2X6 Pin2x6
12 11.009.008.9014 | EikERLAL Fip Connecting Plate
13 11.009.008.9016 Jh & 45 ) & 5 4% | Fuel Limiting Sheath 1
At Weldmenl Assy
14 11.009.008.9017 | #X£ 4% Steel Clip 1
15 11.009.008.9018 | 44 $ 3X8 Pin3x8 1
16 11.009.008.9019 | Z##%fk Support 1
17 11.009.008.9020 | FEZEHi% Spring 1
18 11.009.008.9021 | #i# ik Spring Holder 1
19 11.009.008.9022 | #EfE: Ak Tappet 1
17. Fhi/E3hE4+ (11.007.016.7305)
FP 5 YRR B Description HE | &

1 11.007.016.9006 H AR EE M8 Nut M8 1

2 11.007.016.9007 | BEfEAE Friction Reel 1

3 11.007.016.9008 JEE ¥ Friction Plate 1

4 11.007.016.9009 S T Spring Cover 1

5 11.007.016.9010 | #BHKEAF: Ratchet 1

6 11.007.016.9011 [ o7 5L % Return Spring 1

7 11.007.016.9017 RS E AN Starter Reel 1

8 11.007.016.9013 | ~F~[H] i 45 54 5 Spiral Spring 1

9 11.007.016.9018 | #hFEHBAF Outer Case Assy 1

10 12.002.013.0121 | #2#& M6 X 8 Bolt M6 X8 4

11 11.007.016.9015 BB 4 Starter Rope 1

12 11.007.016.9016 E BTN Starter Handle 1




